

南通市纤维检验所

检 验 报 告



No: NT-DFT-2015W01770

共 2 页 第 2 页

贴样			
序号 No	检 验 项 目	单 位	检 验 结 果
1	pH值	—	7.0
2	甲醛含量	mg/kg	未检出
3	拆下纱线线密度	经纱	6.7(87.0)
		纬纱	7.1(82.1)

注：甲醛含量试验检出限为20mg/kg，“未检出”表示检测结果小于检出限。

DECLARATION

This report is valid in any form or by any means allowed or without an official seal.

No part of this report may be copied without the prior permission of the Institute. The published report copy is invalid if not submitted to the Institute No. mentioned above.

Any objection to the results of this report should be presented to the Institute for the concerned test within 15 days from the test report date.

The client should put back the sample with the presentation of the report in three months upon the receiving date of the report if no objection to the results otherwise returns to the Institute's disposal.

The Institute is not responsible for the test results of the sample sent by the client. Thus the test results are only for the sample which is submitted to the quality of the sample.